STATE OF INDIANA
DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
PUBLIC NOTICE NO: 20260224 — INP0O00/14 - D
DATE OF NOTICE: Eebruary 24, 2026
DATE RESPONSE DUE:_March 26, 2026

The Office of Water Quality proposes the following DRAFT IWP PERMIT:

MINOR — RENEWAL.:

Tosca, Ltd., Permit No. INPO00714, PORTER COUNTY, 6750 Daniel Burnham Drive
Suite D, Portage, IN. The facility is engaged in washing of reusable plastic food containers.
This facility discharges 0.0215 MGD of process wastewater, nonprocess wastewater and
stormwater to the City of Portage Water Reclamation facility. Permit Manager: Devery
DeBoy, 317/232-8701, DDeboy@idem.in.gov. Posted online at
https://www.in.gov/idem/public-notices/.

PROCEDURES TO FILE A RESPONSE
[...]
In accordance with 327 IAC 5-2-8(10), Section 309(c)(4) of the Clean Water Act
(33 U.S.C. 1319(c)(4)) provides that any person who falsifies, tampers with, or
knowingly renders inaccurate any monitoring device or method required to be
maintained under a permit shall, upon conviction, be punished by a fine of not
more than ten thousand dollars ($10,000) per violation, or by imprisonment for
not more than one hundred eighty (180) days per violation, or by both.
IC 13-30-10-1 provides that a person who knowingly or intentionally renders
inaccurate or inoperative a recording device or a monitoring device required to be
maintained by a permit issued by the department commits a class B
misdemeanor.

8. Enforcement
a. A violation of the pretreatment rules may:

(1) subject a person causing or contributing to the violation to administrative
or judicial enforcement proceedings, under IC 13-30-3, and the penalties
provided under IC 13-30-4;

(2) be cause for:

(A) modification;

(B) revocation and reissuance; or

(C) termination;

of the industrial wastewater pretreatment permit; and

(3) warrant the invocation of emergency procedures under IC 13-14-10.

b. The initiation of any action in response to a violation of the pretreatment rules
does not preclude initiation of any other response.

c. A violation of the pretreatment rules includes the following:

(1) The indirect discharge of pollutants in contravention of an applicable
pretreatment standard or other applicable discharge limitation.

(2) The indirect discharge of pollutants without a permit from a significant
industrial discharger as determined by IDEM.



9.

10.

11.

Page 23 of 23
Permit No. INPO00714

(3) A violation of discharge limitations or other terms and conditions of the
permit where an IWP permit is required under the pretreatment rules.

(4) Failure to comply with any other applicable pretreatment requirement.
(5) Failure to:
(A) allow entry, inspection, and monitoring by representatives of the
commissioner when requested in accordance with applicable law;

or

(B) carry out monitoring, recording, and reporting required under this
permit.

d. It shall not be a defense for a permittee in an enforcement action that it would
have been necessary to halt or reduce the permitted activity in order to maintain
compliance with the conditions of the permit.

Oil and Hazardous Substance Liability

Nothing in this permit shall be construed to preclude the institution of any legal
action or relieve the permittee from any responsibilities, liabilities, or penalties to
which the permittee is or may be subject under Section 311o0f the Act.

Property Rights

The issuance of this permit does not convey any property rights in either real or
personal property, or any exclusive privileges, nor does it authorize any injury to
private property or any invasion of personal rights or infringement of Federal,
State, or local laws or regulations.

Severability

The provisions of this permit are severable and if any provision of this permit, or
the application of any provision of this permit to any circumstances to held
invalid, the application of such provision to other circumstances and the
remainder of this permit shall not be affected thereby.



Industrial Wastewater Pretreatment (IWP)
Briefing Memo for

Tosca, Ltd.
Draft: February 2026
Final TBD

Indiana Department of Environmental

Management
100 North Senate Avenue
Indianapolis, Indiana 46204
(317) 232-8603
Toll Free (800) 451-6027
www.idem.IN.gov

Permittee:

Tosca, Ltd.
6750 Daniel Burnham Drive Suite D
Portage, IN, 46368

Existing Permit
Information:

Permit Number: INPO00714
Expiration Date: April 30, 2026

Facility Contact:

Johnathon Vlamos, Maintenance Manager
(847) 504-9977, jvlamos@todacltd.com

Facility Location:

6750 Daniel Burnham Drive Suite D
Portage, IN, 46368
Porter County

Receiving POTW:

City of Portage Water Reclamation Facility
5500 Old Porter Road

Portage, IN, 46368

NPDES Permit #IN0024368

Proposed Action:

Renew Permit
Date Application Received: October 30, 2025

Source Category

Industrial Pretreatment

Permit Writer:

Ms. Devery J. DeBoy
(317) 232-8701, DDeboy@idem.in.gov




Table of Contents

L0 INtrodUCTION ...ccu e 3
2.0 GENEIAl ...ccee e 3
2.1 FACIlIty DESCIIPUON ... .uuuiie et eeee ettt e e e e e e et e e e e e e e e e e eaaaa e e e e e e eeeeeesssnn e eeeeeeeeensnnnns 3
2.2 RECEIVING POTWV L.ttt e e e e e ettt e e e e e e e e e eeetta e e e e e eeaeeennnnnnn 4
2.3 DISCharge DeSCHIPLION.......cceiieieiiiieie e et e e e e e e e e e e e e e e e e e e eeaeaann e e e eeaaeeensnnnns 4
2.4 Wastewater PretreatMent ... ......o e e e e e e eenes 4
2.5 Changes IN OPEIAtION .....ccei ettt e e e e e e e e e ettt e e e e e e e e aeeesessn e e e e e eeeeeensennes 5
3.0 Permit HISTOTIY covuiiii e 5
3.1 COMPLIANCE HISIOMY .. uuuiiii e e e e e e e e e e e e e e e e eeaaaa e e e e eeaeeeensnnnns 5
4.0 Permit DRAFT DISCUSSION .....ooiiiiiiiiicieee e 6
4.1 Selection Of Parameters. ... ... i e s 6
4.2 SeleCtioN OF LIMIES. ... e e e e e e e e e aaa e as 6
4.3 Self-MoNItOrNG FIrEQUENCY ......uuuiie e e e et e e e e e e e e e e e e e e e e e e eeaanaa s 6
5.0 Permit LIMItatioNsS ......ooviviii e 6
5.1 Summary of Limits and Basis for EQCh: ............cooiiiiiiiiiii e 6
5.2 Permit Processing/Public COMMENL...........oouuuiiiiiiiieiiiieiiee e 8



1.0 INTRODUCTION

The Indiana Department of Environmental Management (IDEM) received an Industrial
Wastewater Pretreatment (IWP) Permit application from Tosca Ltd. on October 30, 2025.
The current five year permit was issued with an effective date of May 1, 2021 in
accordance with 327 IAC 5-2-6(a). A five year permit is proposed in accordance with 327
IAC 5-2-6(a).

The Federal Water Pollution Control Act of 1972 and subsequent amendments established
a regulatory program to address indirect discharges from industries to publicly owned
treatment works (POTWSs) through the National Pretreatment Program, a component of the
NPDES Permit Program. Furthermore, Indiana Statute 13-15-1-2 requires a permit to
control or limit the discharge of any contaminants into state waters or into a POTW. This
proposed permit action by IDEM complies with both federal and state requirements.

In accordance with Title 40 of the Code of Federal Regulations (CFR) Sections 124.7 and
124.6, as well as Indiana Administrative Code (IAC) 327 Section 5, development of a
Statement of Basis, or Briefing Memo, is required for NPDES permits. This document
fulfills the requirements established in those regulations.

This Briefing Memo was prepared in order to document the factors considered in the
development of IWP Permit effluent limitations. The technical basis for the Briefing Memo
may consist of evaluations of prohibited discharge standards, categorical pretreatment
standards, existing effluent quality, and receiving POTW limitations.

2.0 GENERAL

2.1 Facility Description

The permittee is a company that stores and washes reusable plastic containers used for
shipping meat, eggs, and produce. The main function of the process is to run used plastic
containers through an industrial washer using water, detergent, and sanitizer to remove
debris and sanitize for food safety. Once complete, the containers are palletized and
shipped to various customers for use.

The main function of the facility’s process is to wash debris from plastic crates. Freshwater
is constantly made up at the end of the line and reused for the pre-rinse. As water reaches
a limit in the pre-rinse, it overflows to a series of drains that flow into a pit. The pit has a
constant circulating pump which takes a pH reading while operational. A series of valves
and relays will either recirculate if the pH is above or below city permissible limits, or
discharge to the city sewer if within. Current means of regulating pH is through dilution
using fresh water. The facility normally operates 24 hours/day, 5 days a week.



The process waste flows associated with the manufacturing at Tosca Ltd. are not subject
to National Categorical Pretreatment Standards. However, the facility does meet the
definition of a Significant Industrial User (SIU) as defined by 40 CFR 403.3 (v) and 327 IAC
5-17-23 (a)(2). The discharge is therefore subject to the applicable local Sewer Use
Ordinance Limitations.

2.2 Receiving POTW

The permittee discharges to the City of Portage Water Reclamation Facility: a 5.3 MGD
Class IV plant with a 12 MGD equalized flow treatment capacity and a 15 MGD peak
hydraulic capacity. The treatment facility consists of two mechanical screens, two aerated
grit chambers, two primary clarifiers, an oxidation ditch, phosphorus reduction with ferrous
chloride, six secondary clarifiers, an Aqua Diamond cloth media filtration system, post
aeration, ultraviolet disinfection and influent and effluent flow meters. Plant design peak
flow is 15 MGD. The POTW also serves Meritex, Inc. (INP000255); Precoat Metals
(INP000237); MonoSol RX (INP000272); Aquestive Therapeutics, Inc. (INP0O00264);
Indiana Pickling and Processing Co. (INP0O00027); Voestalpine Bohler Welding USA
Technology LLC (INP0O00700); Covanta Environment Solutions (INP000247); and Superior
Health Linens (INP0O00729).

The POTW discharges to the Burns Ditch (Q7,10 = 7.2 CFS), a tributary to the Lake
Michigan drainage basin.

2.3 Discharge Description

The permittee discharges wastewaters from the following sources to the POTW:

Source Flow (GPD)
Process Wastestream #1.: 20,000 (1)
Sanitary: 1,500
Boiler Blowdown: 20

(1) Process Wastestream #1 is wastewater from the industrial wash process.

2.4 Wastewater Pretreatment

The facility uses an inline Hach pH meter while recirculating. If pH is greater than 9.5 s.u.,
a small pump will dose for five seconds and continue to dose until the pH is less than 9.5
prior to discharge to the POTW.



The permittee shall have the wastewater treatment facilities under the responsible charge
of an operator certified by the Commissioner in a classification corresponding to the
classification of the wastewater treatment plant as required by IC 13-18-11-11 and 327 IAC
5-23-6. Based on information supplied by the permittee, the facility is required to have a
Class A-SO Operator.

2.5 Changes in Operation

In the permit application, no changes in operation were identified as occurring since the
previous permit renewal. However, an inspection report dated September 1, 2022, noted
that the facility’s sampling location was at the lift station to the City of Portage Water
Reclamation Facility, which is shared by other businesses in the complex. As the
discharges intermixed at this location, the samples taken at this location would not be a
proper representation of the facility’s discharge. Therefore, the facility has moved the
sampling point to the head of the discharge lateral within the facility, where all
wastestreams have combined but prior to discharge to Outfall 001. The outfall location has
not been changed.

A follow up inspection dated January 16, 2026, noted that as part of moving the sampling
location, a bypass was installed in the wastewater line to the city, which can bypass
sampling. The valves are located approximately 40 feet above ground, in the framework
for the roof, and cannot be easily adjusted. The permittee will need to either remove or
plug this bypass, as it currently has the potential to affect the representativeness of
samples.

3.0 PERMIT HISTORY

3.1 Compliance History

The purpose of this section is to summarize any violations and enforcement actions
associated with the permit.

A review of this facility’s discharge monitoring data was conducted for compliance
verification. This review indicates the following permit limitation violations at Outfall 001
between April 2022 and October 2025; 3 TSS and 3 Phosphorus violations. There are no
pending or current enforcement actions regarding this IWP permit.



4.0 PERMIT DRAFT DISCUSSION

4.1 Selection of Parameters

This permit regulates the substances and parameters in the permittee's raw wastewater
that are subject to the City of Portage Sewer Use Ordinance, in order to protect the POTW
from upset, pass through, or interference.

4.2 Selection of Limits

The permittee's discharge must comply with the applicable existing local ordinance limits.
These limits apply at the point where the discharge enters the city sewer in accordance
with the City of Portage Sewer Use Ordinance.

4.3 Self-Monitoring Frequency

Self-Monitoring frequency is determined by the pollutants present in the permittees
process and compliance history. To assure compliance with the limits and terms of this
permit, State rules [327 IAC 5-21-9 and 10] require the permittee to: (i) monitor the final
pretreated discharge at a minimum frequency; and (ii) report the results to this agency. To
fulfill this requirement, the samples must be: (i) representative of the daily discharge; and
(ii) collected, preserved and analyzed using U.S. EPA-approved materials and methods.

5.0 PERMIT LIMITATIONS

5.1 Summary of Limits and Basis for Each:

Outfall 001

The table below summarizes the permit limits at the designated sample site Outfall
001[1][2]. Outfall 001 is located in a manhole on the west side of the building.

Table 1

Discharge Limitations Monitoring Requirements

Daily Monthly Measurement Sample
Parameter Maximum  Average Unit Frequency Type [3]
Flow [4] Report Report MGD  Daily 24-Hr. Total
CBODs 1,000 [6][7] ----- mg/| 1 X Weekly 24 Hr. Comp.
TSS 1,000 [6][7] ----- mg/I 1 X Weekly 24 Hr. Comp.
Ammonia, as N 50 [6][8] @ ----- mg/I 1 X Weekly 24 Hr. Comp.
Chloride Report Report mg/I 1 X Weekly 24 Hr. Comp.
TDS Report Report mg/I 1 X Weekly 24 Hr. Comp.
Phosphorus 106  --—-- mg/I 1 X Weekly 24 Hr. Comp.
COD 1,350 [6][9] ----- mg/I 1 X Weekly 24 Hr. Comp.



Table 2

Daily Daily Measurement Sample
Parameter Minimum Maximum Unit Frequency Type
pH [5] 6.0 9.0 S.u. Daily Grab

[1] Outfall 001 shall be designated as the combined wastestreams at the point of
discharge to the POTW.

[2] The discharge shall not exceed the local limits in the Sewer Use Ordinance upon
entering the POTW.

[3] A “24-hour composite sample” means a sample consisting of at least 3 individual
flow-proportional samples of wastewater, consisting of aliquots withdrawn
throughout the 24-hour discharge period. The aliquots may be: (i) uniform aliquots
withdrawn at uniform flow intervals; (ii) flow-proportional aliquots withdrawn at
uniform time intervals; or (iii) for batch discharge, uniform aliquots withdrawn from
uniform batch volumes. A flow-proportioned composite sample may be obtained by:

(1) recording the discharge flow rate at the time each individual sample is taken,

(2) adding together the discharge flow rates recorded from each individuals
sampling time to formulate the “total flow” value,

(3) the discharge flow rate of each individual sampling time is divided by the total
flow value to determine its percentage of the total flow value,

(4) then multiply the volume of the total composite sample by each individual
sample’s percentage to determine the volume of that individual sample which
will be included in the total composite sample.

Alternatively, a 24-hour composite sample may be obtained by an automatic
sampler on an equal time interval basis over a twenty-four hour period provided that
a minimum of 24 samples are taken and combined prior to analysis. The samples
do not need to be flow-proportioned if the permittee collects samples in this manner.

[4] The flow must be measured and recorded using valid flow measurement devices,
not estimated. The flow monitoring device must be calibrated at least once every
twelve (12) months.

[5] If the permittee collects more than one grab sample on a given day for pH, the
values shall not be averaged for reporting daily maximums or daily minimums. The
permittee must report the individual minimum and the individual maximum pH value
of any sample during the month on the Monthly Monitoring Report form.